NOTE!
Not CE models

Parts Manual

MZ5225 [/ 968999717 MZ6125 / 968999718
MZ7227 | 968999719 MZ5225BF / 968999720
MZ6125BF / 968999721 MZ5225C / 968999748
MZ6125C / 968999749 MZ25 / 968999780

Please read the operator’s manual carefully and make sure you
understand the instructions before using the machine. Eng lish


em9bbe
NOTE!
Not CE models



When you need spare parts or support in service questions, warranty issues, etc., please consult the following
professional:

This Parts Manual belongs to the machine with the Engine Transmission
manufacturing number:

Manufacturing Number

The machine’s manufacturing
number can be found on the
printed plate affixed to the engine
compartment. lllustration at left
shown with engine removed.

Stated on the plate, from the top are:
* The machine’s type designation (I.D.).
* The manufacturer’s type number (Model).
* The machine’s serial number (Serial no.)
Please have the type designation and serial number available when ordering spare parts.

The engine’s manufacturing number is stamped on one of the valve covers.
The plate states:

* The engine’s model.

* The engine’s type.

+ Code
Please have these available when ordering spare parts.

The wheel motors and hydrostatic pumps have a barcode decal affixed at the rear.

©2007 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.



CONTENTS

CHASSIS / FRAME .....coiiiiiiiiiiiiic e 4
ENGINE PLATE....ooiiiie e 6
STEERING ..o 8
CONTROLS......coiiii e 10
PARKING BRAKE ... 12
HYDRAULIC PUMP-MOTOR.......ccooeiiiiiiiiiiiiie, 14
WHEELS AND TIRES ..ot 16
MOWER LIFT / DECK LIFT...ccviiiiieiee e 18

52" DECK ..ottt 20
BL" DECK ...t 22
T2" DECK ..o 24
SEAT 26
CASTERS. ... 28
ELECTRICAL ..ooviiiiiiiiiiiiee 30
DECALS ... 32
SCHEMATIC ... 34

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.



CHASSIS / FRAME

4 - Husgvarna



CHASSIS / FRAME

ITEM

PART NO.

Qry.

1.. 539131594....1

© ©® N o g wDd

NN RBR B R R R R R R R R
P O © 0o N o o »~w NP o

. 539 131751....2
. 539 111777 ....6
. 539 200684..
. 539 108120....6
. 539 131753....
. 539 112899..
. 539 131780....
. 539 106188....
. 539 976978...
. 539 111786.....
. 539 976934...
. 539 990187...
. 539 990188....
. 539 102845....
. 539 102502....
. 539 107475..
. 539 104763..
. 539 200282....6
. 539 131781....2
. 539 976979....2

12 ..

[N
a1

el
N o

N

o o © M N DN DN P ®

DESCRIPTION

...GUARD, REAR

... SUPPORT, TOP

...RHSSNB 74-20 x %%

.RIVET, %16 STAVEX

... NUT ¥-20 HEX THIN NYLOC
... PANEL, HEX, RR

... NUT ®/16-18 FLANGE NYLOC
... HHFS %/16-18 x 3%

... FUEL CAP

... NUT %-20 HEX NYLOC
...RHSSNB 72-20 x %/s

...HCS %/16-18 x %

... WASHER 5/16 SLW

... WASHER 5/16 SAE FLAT

... SPRING, TANK MOUNT
...STUD %/16C

...BOLT %/16-18 x % THD FRM
...RETAINER, U TYPE

... NUT %/s-16 HEX JAM NYLOC
... HHFS 3/s-16 x 2%

... NUT 3/s-16 HEX NYLOC

ITEM  PART NO.

22..
23..
24..
25..
26..
27..
28..
29..
30..
31..
32..
33..
34..
35..
36..
37..
38..
39..

40..
41..

Qry.
539 104411....

539 990134....
539 102587....
539 131671....
539 110074....
539 131579....
539 132380...
539 132744....
539 1044009....
539 131589....
539 131577....
539 131591....
539 131537....
539 131692....
539 977778....
539 121322....
539 990208....
539 132743...
539 132749 ...
539 113226....
539 133006....

NPRPr PP WNMNMNMEPERRPRPRPRPREPPRPRPREPRPRERPNNNDNEPR

DESCRIPTION

... KNOB W/STUD

...HCS ¥/5-16 x %

... GROMMET, BUMPER

... SUPPORT, TANK
...HOUR METER

...SIDE, RT

... PLATE, FOOTREST

... PLATE, FLOOR W/DECALS
... FUEL TANK, LEFT

... PANEL, FILLER, LT
...SIDE, LT

... PANEL, FILLER, RT
...MOUNT, BATTERY
...MOUNT, TANK, RR
...ABRASIVE PAD

...FOOT PAD

... RHSNB ®/16-18 x 1

... FRAME W/DECALS 52", 61"
.. FRAME W/DECALS 72"
...BOLT %/16-18 x 1 THD FRM
... HHFS ¥/s-16 x 2%

Husgvarna - 5



ENGINE PLATE

24

Torque to 50 ft/lbs

6 - Husgvarna



ENGINE PLATE

ITEM

© o N o g koD

W W N NN DN DN DN DNDNDNDDDNDNDNNP P PP RPRRERE R PR R
PO ©®N® R ONRP,O©O®NO®OE®NPO

PART NO.

Qry.
1.. 539 131726....

. 539101231....
. 539 110311....
. 539 112092....
. 539 108346....
. 539 101331....
. 539 990692....
. 539 990550....
. 539 101977....
. 539 976979....
. 539 110122....
. 539 990613....
. 539 102612....
. 539 109639....
. 539 131728....
. 539 131729....
. 539107210....
. 539 101364....
. 539101714....
. 539 990074....
. 539 976978....
. 539 108120....
. 532 120616....
. 539 990247....
. 539 991120....
. 539 9902009....
. 539 112899....
. 539 101363....
. 539 990071....
. 539912757....
. 539 990546....

P R NN OO R P DMNWONRRRRPRRRRRR®WERRRPRRRRPRPR PR

DESCRIPTION

... PLATE, ENGINE
...IDLER SPINDLE
...IDLER PULLEY

...IDLER ARM WLDMT
...HCS %2-13 x 2V

...NUT %2 HEX NYLOC

... WASHER, %/16 STD FLT

... WASHER, 2 STD FLT

... TRACTION SPRING

... NUT 3/s-16 HEX NYLOC
...HCS 3/s-16 x 2%2 TPBLT
... NUT 3/s-16 HEX WHIZLK
...HCS 3/s-16 x 2%

... PULLEY

... TIE DOWN, CLUTCH
...DRAIN, OIL

... GROMMET

... PLUG-OIL

...SOLENOID

...RHSNB %-20 x % GR2 ZN
... NUT ¥4-20 HEX NYLOC
... NUT ¥4-20 HEX THIN NYLOC
...BOLT ®/s-16 x 1 THD FRM
... WASH "/16 SLW

...HCS "116-20 x 2%

...HCS %/16-18 x 1

...NUT 5/16-18 FLANGE NYLOC
... CLAMP

...HCS ¥2-20 x V2

..KEY 72 SQx 1V4

... NUT 3/s-16 HEX CNTRLK

ITEM  PART NO.

32..
33..
34..
35..
36..
37..
38..
39..
40..
41..
42..
43..
44..
45..
46..
47..
48..
49..
50..
51..
52..

53..

54..
55..

539 132733....

Qry.
539 990302....

539 107098....
539 916325....
539 912222....
539 105382....
539 108212....
539 102759...
539 990053....
539 131739....
539 131740....
539 131604....
539 131758....
539 131769....
539 131771....
539 104763....
539 107475....
539 990316....
539 990302...
539 990717....
539 976934....
539 132732....

539 132412....1
539 115675....1
NOT SHOWN

539 107516 ...

P AN NMNNMODNMPEPERREPREPRPREPEPRPO®WREPRERPNERENODN

DESCRIPTION

... SCREW %4-20 x 3/s THD FRM
... CLAMP

... FUEL VALVE

...HOSE CLAMP

... FUEL LINE-30"

... FUEL LINE-13"
...INSULATOR

... WASHER % INT TOOTH LK
... MANIFOLD, FT

... MANIFOLD, RR

... MUFFLER ASM TWIN

... SHIELD, HEAT

...GUARD, MUFFLER

... MOUNT, MUFFLER
...RETAINER, U TYPE
...BOLT %/16-18 x % THD FRM
... RHSNB %/16-18 x %4

... SCREW %4-20 x 3/s THD FRM
...NUT 5/16-18 HEX NYLOC
...HCS %16-18 x %

...CLUTCH, MODELS:

968999717, 968999720,
968999748

...CLUTCH, MODELS:

968999718, 968999719,
968999721, 968999749,
968999780

...CABLE, POSITIVE
... WASHER, 1.025ID X 1.640D

.. PIGTAIL

Husqvarna - 7



STEERING

8 - Husgvarna



STEERING

ITEM

© ©®© N o gk wDd

I R N N e e T o o i =
P O © o N o o »~MwDhPFP o

PART NO.

Qry.
1.. 539 131546....
. 539 990717....
. 539 131658....
. 539 110607....
. 539 131749....
. 539 131559....
. 539 127046....
. 539 112899..
. 539 118496....
. 539 131780....
. 539 976935...
. 539 132163....
. 539 132164....
. 539 132168...
. 539 132169....
. 539 990208....
. 539 105060....
. 539 131551...
. 539 131552...
. 539 990188....
. 539 102845....

N D NN DN BN

=
00}

R OO P RN NMNMRPRPRPDD™OODND

DESCRIPTION

...ARM, PUMP

...NUT %/16-18 HEX NYLOC
... DAMPENER W/SPRING
...STUD, 10MM BALL
...ROD END

... PIN, SPIRAL, 5/32 x 1%
...NUT M8 x 1.25 STD HEX
...NUT 5/16-18 FLANGE NYLOC
...NUT M8 NYLOC

... HHFS %/16-18 x 3%
...HCS %/16-18 x 1 V2

... CONTROL WLDMT, LT
... CONTROL WLDMT, RT
... BUSHING, FLANGED, °/s
... BUSHING, CLIP, 5/s
...RHSNB ®/16-18 x 1
...E-RING

...LINK, MOTION, LT
...LINK, MOTION, RT

... WASHER 516 SAE FLAT
... SPRING, TANK MOUNT

ITEM  PART NO.

22..
23..
24..
25..
26..
27..
28..
29..
30..
31..
32..
33..
34..
35..
36..
37..
38..

39..
40..
41..

Qry.
539 108394....

539 108743....
539 131517....
539 131519....
539 131518....
539 131520....
539 131521....
539 990669....
539 990196....
539 131550....
539 110604....
539 110603....
539 991073...
539 990223....
539 131799....
539 101224....
539 132009....
539 132010...
539 130894....
539 112899....
539 133007....

N NN P RPRPRPPRPRPRPRRRNRPRPRREPRPNRRDNR

DESCRIPTION

...HCS %/16-18 x 1% TPBLT

... NUT 5/16-24 CNTRLK
...BLOCK, UPPER

...BLOCK, LOWER
...BEARING, FLANGE
...PIVOT SECTION, DR CNTRL
...MOUNT, DR CNTRL HANDLE
...HCS %16-18 x 1%

... NUT 5/16-18 HEX

...JACK SCREW

... SPHERICAL ROD END LH

... SPHERICAL ROD END RH

... NUT 5/16-24 HEX JAM LH

... NUT %/16-24 HEX

...KNOB

... SPRING

...LEVER, DRIVE W/GRIP RT

.. LEVER, DRIVE W/GRIP LT
...GRIP, DRIVER LEVER

... NUT, %/16-18, FLANGE, NYLOC
... WASHER, .825, WAVE

Husgvarna - 9



CONTROLS




CONTROLS

ITEM

o gk w D

PART NO.

Qry.
1.. 539 107593....
. 539 131627....
. 539 112438....
. 539 131721...
. 539 990411....
. 539 976977....

N O R R R R

DESCRIPTION

... CONSOLE

...SWITCH, PTO 10 AMP

... THROTTLE CABLE
...CONSOLE PLATE

...SCREW #10-24 x > SLT HEX
...NUT #10-24 HEX NYLOC

ITEM  PART NO.

NOT SHOWN

539 976856 ...

Qry.
7.. 539 107541....

8.. 539 1302009....
9.. 539 105408....
10.. 539 132723....

N N

DESCRIPTION

...IGNITION SWITCH
...CONTROL, CHOKE
... WASHER #10 FLAT
...DECAL, CONSOLE

.. TIE, PLASTIC

Husqgvarna - 11



PARKING BRAKE

72" BRAKE LAYOUT

12 - Husqvarna



PARKING BRAKE

ITEM

© ©® N o g wDd

e e = e el T e o
© © N o 0ok~ w DM FPO

PART NO.

Qry.
1.. 539 131599....

. 539 131737....
. 539 131738....
. 539 132176....
. 539 109562....
. 539 104763....
. 539 113952...
. 539 132173....
. 539 132174....
. 539 112899....
. 539 107475....
. 539 990645....
. 539 990122....
. 539 200282....
. 539 113951....
. 539 990563....
. 539 132151....
. 539 132158...
. 539 132161....

NP R, OO ONMNM®®DIMNNENRER®WNONODDN

DESCRIPTION

... PLATE, BRAKE

...HUB, 5 BOLT

... CALIPER, PARK BRAKE

... BRACKET, L

... WASHER 3/s x % x .187 TK

... RETAINER, U TYPE

... SPRING

... CABLE, BRAKE, SHORT

... CABLE, BRAKE, LONG

... NUT °/16-18 FLANGE NYLOC
...BOLT ®/16-18 x % THD FRM
...RHSNB 3/8-16 x 1

... WASHER, 3/s SAE FLT
...NUT 3/s-16 HEX JAM NYLOC
...SB 3/8-16 x 2% SKT HD
...HCS %s-16 x 1ZD

...ARM, BRAKE

... MOUNT, BRAKE WELDMENT
... BUSHING, BRAKE

ITEM  PART NO.

20..
21..
22..
23..
24..
25..
26..
27..
28..
29..
30..
31..
32..

33..

539 990209....

NOT SHOWN

539 976856 ...

Qry.
539 132154....

539 990585....
539 132423....
539 132153....
539 108396....
539 990717....
539 200282...
539 112899....
539 9902089....
539 105036....
539 132424....
539 990316....
539 132185....

P P P PP RPNMNRPPRPRRPR PR

DESCRIPTION

...ACTUATOR, SWITCH

... NUT 5/16-18 HEX WHIZLK
...LEVER, BRAKE
...BELLCRAKE, BRAKE
...HCS 516-18 x 2%2 TPBLT

... NUT 5/16-18 HEX NYLOC

... NUT 3/s-16 HEX JAM NYLOC
... NUT 5/16-18 FLANGE NYLOC
...HCS %/16-18 x 1ZD

... GRIP, BRAKE HANDLE
...LINKAGE, BRAKE

...RHSNB ®/16-18 x % GR5

... BRKT, EXTENSION

72" ONLY

...HCS %/16-18 x 1

.. TIE, PLASTIC

Husgvarna - 13



HYDRAULIC PUMP-MOTOR

14 - Husgvarna



HYDRAULIC PUMP-MOTOR

ITEM

© N o g koD

NN NN R R R B B B B R R R
W NP O © N OO MDNEO

PART NO.

Qry.
1.. 539 105892....

. 539 105893....
. 539 101237....
. 539 131663....
. 539 101202....
. 539 102587....
. 539 131657....
. 539 132889....
. 539 131727....
. 539 131895....
. 539 132417....
. 539 132888....
. 539 132887....
. 539 132886....
. 539 131748....
. 539 131529....
. 539 131528....
. 539 131773....
. 539 112899....
. 539100472....
. 539990072....
. 539 990052....
. 539 111445 ...

P NN DA DNP R PR PR RPRRRRNRER®RPRANRR

DESCRIPTION

...FILTER HEAD

...FILTER, OIL

... STRAIGHT CONNECTOR
...RESERVOIR

...OIL CAP

... GROMMET, BUMPER
...PUMP, DUP10S

... FITTING, 10-8 STRAIGHT
... PULLEY, PUMP

... PLUG, 6408-6

... SUPPORT, RESERVOIR
...ELBOW

...HYDRO LINE, CHARGE
...HYDRO LINE, INLET

... FITTING, HYDRO
...HYDRO LINE, CASE
...NUT M10-1.5 L/H HEX

... PLATE, PUMP

... NUT %/16-18 FLANGE NYLOC
... RHSNB 5/16-18 x 1%4
...HCS V2-20 x %/s

... WASHER,¥2 SPLIT LOCK
...BELT, 1ZT

ITEM  PART NO.
24.. 539 131531....

539 131538 ...

539 131532...

539 131539...

539 131533 ...

539 131540 ...

539 131534 ...

539 131541 ...

NOT SHOWN
539 133028 ...1
539 133029...1

DESCRIPTION

... HYDRO LINE

MODELS 968999717,

968999718, 968999720,
968999721, 968999748,
968999749, 968999780

.. HYDRO LINE

MODEL 968999719

.. HYDRO LINE

MODELS 968999717,

968999718, 968999720,
968999721, 968999748,
968999749, 968999780

.. HYDRO LINE

MODEL 968999719

.. HYDRO LINE

MODELS 968999717,

968999718, 968999720,
968999721, 968999748,
968999749, 968999780

.. HYDRO LINE

MODEL 968999719

.. HYDRO LINE

MODELS 968999717,

968999718, 968999720,
968999721, 968999748,
968999749, 968999780

.. HYDRO LINE

MODEL 968999719

.. SEAL KIT (DUP10S PUMP)
.. INPUT SEAL KIT

(DUP10S PUMP)

Husgvarna - 15



WHEELS AND TIRES

16 - Husgvarna



WHEELS AND TIRES

ITEM  PARTNO. QTY. DESCRIPTION

1.. 539 101239....4 .... STRAIGHT CONNECTOR
2.. 539 114523....2 .... WHEEL MOTOR, TJ

3.. 539101331....8....NUT 2 HEX NYLOC

ITEM  PARTNO. QTY. DESCRIPTION
4.. 539 108346....8 ....HCS 213 x 27>
5.. 532 140080..10 ....BOLT, HUB

6.. 532 140556....2 ....TIRE, 23 x 10.50

Husqgvarna - 17



MOWER LIFT / DECK LIFT

25

18 - Husgvarna



MOWER LIFT / DECK LIFT

ITEM

© ©® N o g wDd

NN NNDNRRRRRRRRR R
AW NMEFP O OVOONOOTOM®DNDEO

PART NO.

Qry.
1.. 539 104808....

. 539 110808....
. 539 118937....
. 539 131556....
. 539 131558....
. 539 104807....
. 539 131897...
. 539 112223....
. 539 109693....
. 539 101175...
. 539 108073....
. 539 102582...
. 539 1320109....
. 539 131853....
. 539 131566....
. 539 131850....
. 539 131860....
. 539 131861...
. 539 132182....
. 539 991043..
. 539 990250...
. 539 115501....
. 539 990646....
. 539 102843....

P P PR R P O®OIEDIMDMNOMRERNDMRERNDDNODD

[N
o

R R o N

DESCRIPTION

... PILLOW BLOCK

... DECK LIFT LINK
...IDLER SPACER

... PEDAL, FOOT, HEX

... SHAFT, FRONT-LIFT
...REINFORCEMENT BAR
...BELLCRANK, RR, LIFT

... STRUT LINKAGE

... LIFT CHAIN-3 LINK
...HCS "16-14 x 1%

..HCS "16-14 x 1%

... NUT 7/16-14 HEX WHIZ LK
... NUT 7/16-14 HEX WHIZ LK
...BELLCRANK, RR, RT
...LATCH, TRANSPORT
...HEIGHT, ADJUST, DECK
... PIVOT, LATCH, TRANSPORT
...SPACER, .3

...PIN, 2 x 1%, DETENT RING
...BUSHING .625

... WASHER, SAE

...PIN, COTTER 1%

..HCS ¥2-13 x 1%

... WASHER, /16" SPRING

ITEM  PART NO.

25..
26..
27..
28..
29..
30..
31..
32..
33..
34..
35..
36..
37..
38..
39..
40..
41..
42..

43..
44..
45..

Qry.
539 101721....
539 112899....
539 108181....
539 109554....
539 101331....
539 976979...
539 976941....
539 200282....
539 101341....
539 105059....
539 131791....
539 131792....
539 112896....
539 102642...
539 990717....
539 107475....
539 131781...
539 132017....
539 132018 ...
539 132734...
539 132851....
539 132891....

P P R NMNNPRPPRPPRPRPRRERERERREROMN-IMDODNODDNDOGDN

DESCRIPTION

...HCS 516-18 x 2%

...NUT 5/16-18 FLANGE NYLOC
...HCS ¥2-13 x 1% GR 8

... WASHER 72 FLAT

...NUT 2 HEX NYLOC
...NUT 3/s-16 HEX NYLOC
...HCS 3/s-16 x 174

...NUT 3/s-16 HEX JAM NYLOC
...HCS ¥/5-16 x 3
...LANYARD

... MOUNT, SPRING

... TAB, SPRING

...J-BOLT

...SPRING, DECK BELTS
...NUT 5/16-18 NYLOC
...BOLT %/16-18 x % THD FRM
... HHFS ¥/s-16 x 2%
...MOUNT, STRUT 52", 61"

.. MOUNT, STRUT, 72"

... SPRING, TORSION
...GRIP

... SUPPORT, LIFT LINKAGE

MZ7227 ONLY

Husgvarna - 19



52" DECK

20 - Husgvarna



52" DECK

ITEM

1.. 539 132746....
. 539 112170....3
. 539 107520....
. 539 107630..
. 539 112171....
. 539 107590....
. 539 112079...
. 539 107522....
. 539 107610....
. 539 107608....
. 539 976979....
. 532 176066....
. 539 107613....
. 539 990365....
. 539 112169....
. 539 103303....
. 539 132728....
. 539 114557 ....
. 539101341....
. 539 990517....
. 539 103256....
. 539112242 ....
. 539 104763....
. 539 112244....

© o N o g koD

N NN NNRRRRR R B B B R
P WDNMEPE OO NGO MB®DNDEO

PART NO.

Qry.
1..

[
N

w

R O R P NMNNMRPF O®NONMNMNMNEREROONMND®WW®W W

DESCRIPTION

.DECK 52" W/DECALS
...HOUSING ASSEMBLY
... WASHER-SPACER

... SCREW, WASHER HEAD
... PULLEY
...NUT °/16 TOP CENTER LOCK
...BLADE, 18"-EZ
...BOLT, 716, BLADE

... WHEEL, GAUGE
...BOLT, SHOULDER

... NUT 3/s-16 HEX NYLOC
...ROLLER, NOSE, 48"
...ROD, ROLLER, NOSE
...PIN, COTTER 8 x %
...IDLER BUSHING

... PAD, PAINTED

... PULLEY, IDLER

... V-BELT

...HCS ®/s-16 x 3

... WASHER, 3/s FLAT STD
... SPRING

... BELT SHIELD, RH

... RETAINER, U TYPE

... BELT SHIELD, LH

ITEM  PART NO.

25..
26..
27..
28..
29..
30..
31..
32..
33..
34..
35..
36..
37..
38..
39..
40..
41..
42..
43..
44..
45..
46..
47..
48..

539 110733....
539 110735....
539 990692..
539 110736....
539 990209...
539 990187...
539 112417 ...
539 990799....
539 990717....
539 131857....
539 131858....
539 131859....
539 108396....
539 990196....
539 990563....
539 112198....
539 101331....
539 976998...
539 990582....
539 103427....
539 102243....
539 103433....
539 990550....
539 112060....

Qry.
1..

1.
... WASHER, 516 STD FLT
... PIN, CLEVIS %16
...HCS 5/16-18 x 1

... WASHER °%/16 SLW

... CONFINEMENT PLATE, 52"
... RHSNB ®/16-18 x %/s
...NUT 5/16-18 HEX NYLOC
... PITCH, ADJUST, RT
...PITCH, ADJUST, LT

... TRUNION, PITCH
...HCS %/16-18 x 2%2 TPBLT
... NUT 5/16-18 HEX

...HCS 3/s-16 x 1

...IDLER ARM WELDMT
...NUT 2 HEX NYLOC
...ZERK

...HCS 3/s-16 x 1 WHIZLK
... PIVOT BUSHING

... SUPPORT WASHER
...HCS ¥2-13 x 3%

... WASHER, 2 STD FLT
...BALL BEARING

[N
o

P P P PP RPRPRPREPNOMNMNMNMNMNNNODRNDER® DR

DESCRIPTION

.DISCHARGE CHUTE, 52"

SPRING, TORSION

Husgvarna - 21



61" DECK

22 - Husgvarna



61" DECK

ITEM

© ® N o g s~ wDd

NN NNDNRRRRERRERRR R R
AW DNEFPE OOV o NO O MO®WDNEO

PART NO.

Qry.
1.. 539 132747....

. 539 112170....
. 539 107520....
. 539 113300....
. 539 107590....
. 539 107630..
. 539 132728....
. 539 112169....
. 539 101341....
. 539 990517....
. 539 1033083...
. 539 976979...
. 539 110734...
. 539 107610....
. 539 107608...
. 532 176066....
. 539 107613....
. 539 990365...
. 539 113312....
. 539 107522....
. 539 113317....
. 539 113319....
. 539 113322....
. 539 104763....

1

w W W w Pk

N

0 R R R WWNRPRRNMNDMNRERONDMNDNDDND®

DESCRIPTION

... DECK W/DECALS 61"
... HOUSING ASSEMBLY
... WASHER-SPACER

... PULLEY

...NUT °16 TOP CENTER LOCK
... SCREW, WASHER HEAD

... PULLEY, IDLER
...IDLER BUSHING
...HCS 3s-16 x 3

... WASHER, 3/s FLAT STD
... PAD, PAINTED

... NUT 3/s-16 HEX NYLOC
... DISCHARGE CHUTE, 61"
... WHEEL, GAUGE
...BOLT, SHOULDER
...ROLLER, NOSE, 48"
...ROD, ROLLER, NOSE
...PIN, COTTER s x %

... BLADE, 21"

...BOLT, “/16, BLADE

... CONFINEMENT PLATE
... BELT SHIELD, RH

... BELT SHIELD, LH

... RETAINER, U TYPE

ITEM  PART NO.

25..
26..
27..
28..
29..
30..
31..
32..
33..
34..
35..
36..
37..
38..
39..
40..
41..
42..
43..
44..
45..
46..
47..
48..

Qry.
539 990692..10 ....

539 990187....
539 9902009....
539 990799....
539 990717....
539 103256....
539 110735...
539 110736....
539 132002....
539 108396....
539 131857....
539 131858....
539 131859....
539 990563....
539 990196....
539 112198....
539 101331....
539 976998...
539 990582....
539 103427....
539 102243....
539 103433....
539 990550....
539 112060....

P PP PRPRPRPRPRPPNMNMNMNMNOMNMRPRRPRRPR WO ®

DESCRIPTION
WASHER, 5/16 STD FLT

... WASHER %/16 SLW
...HCS %/16-18 x 1

... RHSNB %/16-18 x 5/s
...NUT 5/16-18 HEX NYLOC
... SPRING

... SPRING, TORSION

... PIN, CLEVIS %/16
...BELT, DECK

...HCS %/16-18 x 22 TPBLT
... PITCH, ADJUST, RT

... PITCH, ADJUST, LT

... TRUNION, PITCH
...HCS %/s-16 x 1

... NUT 5/16-18 HEX
...IDLER ARM WELDMT
...NUT %2 HEX NYLOC
...ZERK

...HCS 3/s-16 x 1 WHIZLK
... PIVOT BUSHING

... SUPPORT WASHER
...HCS ¥2-13 x 3%

... WASHER, 2 STD FLT
... BALL BEARING

Husqgvarna - 23



72" DECK

24 - Husgvarna



72" DECK

ITEM

© ©® N o g wDd

N NN NDNRRRRRIRRRR R
AW NMNPEP O OVOONOOTOM®DNDEO

PART NO.

Qry.
1.. 539 132748....

. 539 112170....
. 539 131563....
. 539 107520....
. 539 107590....
. 539 107630..
. 539 103303....
. 539 132728....
. 539 112169....
. 539 132003....
. 539 131562....
. 539 107610....
. 539 107608....
. 539 976979....
. 539 131746....
. 539 990517....
. 539101341....
. 539 103256...
. 539 107522....
. 539 104763....
. 539 990209....
. 539 990692..
. 539 990187....8
. 539 112248....2

1

[E=Y
o

W W w w

N

W 0O Wk NNRPROZAEMDDM®ENWR

DESCRIPTION

...DECK, W/DECALS
...HOUSING ASSEMBLY

... PULLEY

... WASHER-SPACER

... NUT °/16 TOP CENTER LOCK
... SCREW, WASHER HEAD
... PAD, PAINTED

... PULLEY, IDLER

...IDLER BUSHING

...BELT, DECK

... BLADE, 25"

...WHEEL, GAUGE
...BOLT, SHOULDER

... NUT 3%/s-16 HEX NYLOC
... CONFINEMENT PLATE, 72"
... WASHER, 3/s FLAT STD
..HCS 3/s-16 x 3

... SPRING

...BOLT, "1, BLADE
...RETAINER, U TYPE
...HCS %/16-18 x 1

... WASHER, %16 STD FLT

... WASHER 5/16 SLW
...DECK STOP

ITEM  PART NO.

25..
26..
27..
28..
29..
30..
31..
32..
33..
34..
35..
36..
37..
38..
39..
40..
41..
42..
43..
44..
45..
46..
47..

Qry.
539 990717....

539 990365....
539 990316....
539 131871....
539 106504....
539 131857....
539 131858...
539 131859....
539 990563....
539 990196....
539 108396....
539 132730....
539 110735....
539 110736....
539 112198....
539 101331....
539 976998....
539 990582...
539 103427....
539 102243....
539 103433....
539 990550....
539 112060....

P P P RPPRPPPPRPRPRPRPRPRPNMNMMOMNOMNRNNPRPRN

DESCRIPTION

... NUT 5/16-18 HEX NYLOC
...PIN, COTTER Ys x %
...RHSNB %/16-18 x %

... SHIELD, BELT-72"

... HEAVY WASHER
...PITCH, ADJUST, RT
...PITCH, ADJUST, LT

... TRUNION, PITCH
...HCS 3/g-16 x 1

... NUT %/16-18 HEX
...HCS %/16-18 x 22 TPBLT
... DISCHARGE CHUTE-72"
... SPRING-TORSION

... PIN, CLEVIS %16
...IDLER ARM WELDMT
...NUT %2 HEX NYLOC
...ZERK
...HCS 3/s-16 x 1 WHIZLK
... PIVOT BUSHING
... SUPPORT WASHER
...HCS ¥2-13 x 3%
... WASHER, 2 STD FLT
...BALL BEARING

Husgvarna - 25



SEAT

=

N '/\\
N\ //ﬂ/’ /

A\

A

26 - Husgvarna



SEAT

ITEM

© ©® N o g wDd

[
= o

PART NO.

Qry.
1.. 539 132745....

. 539 132894....
. 539 131763....
. 539 131899....
. 539 111777 ....
. 539 108120....
. 539 130873...
. 539 112899....
. 539 130896....
. 539 990717....
. 539 119741....

P NN DPRPPRPPRPR R ®OPR

DESCRIPTION

... MOUNT, SEAT W/DECALS
...RIVET, %, GRIP

... PANEL, HEX

... STOP, SEAT, FORWARD
...RHSSNB %-20 x 2

... NUT ¥2-20 HEX THIN NYLOC
.. SEAT

... NUT ®/16-18 FLANGE NYLOC
... BOLT ®/16-18 HEX HD

... NUT ®/16-18 HEX NYLOC

... SEAT SWITCH

ITEM  PART NO.

12..
13..
14..
15..
16..
17..
18..
19..
20..
21..
22..

Qry.
539 131656....

539 131778....
539 131779....
539 110300....
539 104763....
539 976979...
539 107475...
539 110815....
539 105974....
539 990517...
539 990645....

NN P WO NN R R R

DESCRIPTION

...SUPPORT, SEAT
...SUPPORT, LT
...SUPPORT, RT

... SPRING, SEAT

... RETAINER, U TYPE
...NUT 3/s-16 HEX NYLOC
...BOLT ®/16-18 x %4 THD FRM
... WIRE CLIP, PUSH MOUNT
... RUBBER GROMMET

... WASHER, 3/s FLAT STD
...RHSNB 3/8-16 x 1

Husqgvarna - 27



CASTERS

28 - Husgvarna



CASTERS

ITEM

© N o g koD

=
e

PART NO.

Qry.
1.. 539 112660....

. 539 115638....
. 539 115747....
. 539 117901....
. 539 115675....
. 539 102535....
. 539 115749....
. 539 990209....
. 539 104572....
. 539 131674....

N NN NN DN DNDNDNDN

DESCRIPTION

...BEARING, FLANGED
...°Nhs" DRIVE ZERK

... SPRING, CASTER
...BUSHING, CASTER

... WASHER, 1.025 ID x 1.64
... GREASE CAP

...PLUG, CASTER

...HCS %/16-18 x 1

... TIRE ASSEMBLY

... YOKE, CASTER

ITEM  PART NO.

11..
12..
13..
14..
15..
16..

NOT SHOWN

539 102485 ...
539 102484 ...

Qry.
539 102855....

539 102856....
539 101331....
539 912234....
539 976997....
539 104573....

..HCS 213 x 72

N N NN N DN

N

..NUT 2 HEX NYLOC
...AIR VALVE

.. ROLLER BEARING
.. BEARING, FLANGED

Husgvarna - 29



ELECTRICAL

30 - Husgvarna



ELECTRICAL

ITEM

N o o s~ wDN

PART NO.

Qry.
1.. 539 102436....
. 539 107628....
. 539 107632....
. 539 107629....
. 539 101080....
. 539 991034....
. 539 113792...

RN NN R R

DESCRIPTION

... BATTERY

... BATTERY HOLD DOWN
...BOLT, Yax 7%

...NUT ¥4 PUSH, NYLON

... SWITCH, INTERLOCK

... SCREW #10-24 x %/s WSH HD
...SWITCH, BRAKE

ITEM  PART NO.

NOT SHOWN

Qry.
8.. 539 990316....2 ....

9.. 539112899...2 ....

539132413 ...1
539 107645 ...1
539 131743 ...1

DESCRIPTION
BOLT, 5/16-18 X %
NUT 5/16-18 FLANGE NYLOC

.. POSITIVE CABLE, 46"
.. NEGATIVE CABLE, 32"
.. MAIN HARNESS

Husgvarna - 31



DECALS

32 - Husgvarna



DECALS

ITEM

© N o g koD

=
N PO

PART NO.

Qry.
1.. 539107959 ...

. 539 105745 ...
. 539103333 ...
. 539913010 ...
. 539 105744 ...
. 539 105743 ...
. 539 101881 ...
. 539 105746 ...
. 539 132040 ...
. 539113213 ...
. 539113224 ...
. 539 110974 ...

N P P PR RPNRPRRPRDNPRPR

DESCRIPTION

... DECAL, WARNING

... DECAL, BATTERY WARNING
...DECAL, MOTION CONTROL
...DECAL, CPSC

...DECAL, DANGER BLT DRIVE
...DECAL, NO STEP

... DECAL, PROP 65

... DECAL, SEVERING

... DECAL, BELT ROUTING

... DECAL, WARNING

... DECAL, WARNING
...DECAL, FS.T

ITEM  PART NO.

13..
14..
15..
16..
17..
18..

NOT SHOWN

539 110279....

Qry.
539 132186 ...

539 132039 ...
539 111047 ...
539 111042 ...
539 132187 ...
539 132025....
539 132026 ..
539 132027 ...

e O = N o

DESCRIPTION

... DECAL, OIL TANK
...DECAL, HEIGHT ADJUST
...DECAL, HUSQ 12" BLUE
...DECAL, CROWN H, BLUE
... DECAL, SERVICE

... DECAL, M5225

.. DECAL, M6125

.. DECAL, M7227

.. DECAL, TICK MARK N1485

MODELS MZ5225BF,
MZ6125BF ONLY

Husgvarna - 33



SCHEMATIC

NOTES:
1. SEAT UNOCCUPIED

. BRAKE SWITCH IN OFF POSITION

2
3. MOTION CONTROL LEVERS OUT
4

SOLENOID VEL . PTO IN OFF POSITION
o ofF——
VEL GRN RED/BLK
BRN BRAKE RED/BLK
SWITCH
ch T0 20 AMP
[ ENGINE
RIGHT MOTION WHT oy
CONTROL LEVER ] o
BRN
lo WHT
| RED
- >
VEL (] WHT
BLU
o GRN BLK
LEFT MOTION
CONTROL LEVER
PUR K
YEL
YEL/RED
- -~ BRN
bR HOURMETER
SEAT =
- BLU -
) 7.5 AMP
1 SWITCH
ELECTRIC PUR
cLuten HOURMETER
BLK BLK
‘ |
ACCESSORY
l BLK OUTLET
ENGINE
GROUND

KEY SWITCH POSITIONS

POSITION 3 - RUN2

POSITION 2 - RUN1

POSITION 1 - OFF

POSITION 4 - START

34 - Husgvarna






P/N 539 132400 R05 03/28/08



	CONTENTS
	CHASSIS / FRAME
	ENGINE PLATE
	STEERING
	CONTROLS
	PARKING BRAKE
	HYDRAULIC PUMP-MOTOR
	HYDRAULIC PUMP-MOTOR
	WHEELS AND TIRES
	WHEELS AND TIRES
	MOWER LIFT / DECK LIFT
	52" DECK
	61" DECK
	72" DECK
	SEAT
	CASTERS
	ELECTRICAL
	DECALS
	SCHEMATIC



